CONFIDENTIAL & PROPRIETARY

All data contained in this document is sole property
of DRY SYSTEMS TECHNOLOGIES and is considered

confidential and proprietary.

This document may not be reproduced, released to
third parties, or used for purposes other than for which
it was furnished, without express written consent of

DRY SYSTEMS TECHNOLOGIES .

This document remains property of DRY SYSTEMS
TECHNOLOGIES and must be returned upon request.

SECTION 2-02

j r
(@)
B
] m f
[ ]
[ \\
Iﬁ::rﬂﬂecsisnote d DRY SYSTEMS ENGINE MOUNT INSTALLATION 1
Machined: +0.005 TECHNOLOGIES s;fﬁ: D‘;\Tllsarch 282018 “GOWF"UBI

Fabricated: +0.02
Angular: =1/2°
Surface finish 125

10420 RISING COURT
WOODRIDGE, IL 60517

Phone: 630-427-2051 Fax: 630-427-1036
E-Mail: com

MATERIAL

"APPROVED BY

™ ENGINE MOUNTS




ENGINE MOUNT INSTALLATION

ITEM PART NUMBER QUAN. DESCRIPTION Notes

1 M500-256-11 1 ENGINE ASSEMBLY

2 M510-500-01 1 ENGINE MOUNT, FRONT

3 M600-172-01 2 HFHCS, M12 X 1.75 X 90 Mount to Engine
M600-173-01 2 HFHCS, M12 X 1.75 X 60 Mount to Engine

4 M515-500-63 1 HHCS, M16 X 2.0 X 45 Mount to Frame
M515-530-01 1 Lock Washer, M16

5 M375-542-01-L 1 ENGINE MOUNT, REAR, LEFT Not Shown
M375-542-01-R 1 ENGINE MOUNT, REAR, RIGHT

6 M601-118-01 8 HHCS, M12 X 1.75 X 45 Mount to Engine
M600-178-01 8 LOCK WASHER, M12

7 M515-500-05 4 HHCS, 1/2-13X11/2,GR 8 Mount to Frame
M600-112-01 4 FLAT WASHER, 1/2
M600-110-01 4 LOCK WASHER, 1/2
M600-108-01 4 NUTS, 1/2-13



